IMPORTANT:
EN Failure to read, thoroughly understand, and follow all instructions can result in
serious personal injury, damage to equipment, or voiding of factory warranty.

INSTRUCTIONS OF SAFETY AND WARNINGS:

» Make sure that the mounting surface is strong enough to handle a mounted product and
equipment.

» DO NOT EXCEED THE MAXIMUM LISTED WEIGHT CAPACITY.

» Always be sure to have someone assist you or a mechanical device to lift and position
heavy products safely.

* Tighten screws firmly, but do not over tighten. Over tightening can cause product
damage that greatly reduces the holding power.

» Keep a clear area and distance from moving parts when using the product.

» Use only as intended. Never stand, hang or climb on the product.

* This product is intended for indoor use only.

* Any attempts to reconstruct the construction aren't allowed.

* This product may contain small items that could be a choking hazard if swallowed. Keep
children away unless the product is intended for their use and all instructions and
manuals are fully reviewed and understood by them.

. Checl;_lthat the product is secure and safe to use at regular intervals (at least every three
months).

Should you ever have any questions or feel you require help please contact your place
of purchase for assistance.

thank

for choosing our
products for your AV entertainment needs.
We've carefully designed it with our client's best
interests in mind, aiming to provide nothing but the
finest. Our aspiration is that it matches your
expectations.

Your feedback is invaluable to us. Feel free to share
your experience with our products & services by
leaving a review on our website.

L mgnm

HEY! L

VISIT OUR WEBSITE E

Feel free to reach out if you have any questions or
concerns. We're happy to help!

* 30+ years in business

TEXONIC

Tile

-15° / +5°

— 0 = S PO & 6 oo 0o

HEAVY-DUTY FULL MOTION MOUNT

English Version

14
| SWIVEL
TILT VESA PROFILE I=
( | -
° ° \ Cle—
-15° / +5° 200x100 to 600x400mm 28"to016.6" -3°/+3° 165Ibs (75kgs) +60° / -60°

VESA Compatible |
200x100 200x200 200x300 300x200
200x400 400x200 300x300 300x400

400x300 600x200 500x300 400x400
600x300 500x400 600x400

X T%Q Ti?—in \ m g g
e o

Note: Loosen the screws and handle as shown
and adjust the display to the desired angle,
then tighten the screws and handle.

/-

-

®
S
)




What is included

Ensure that all hardware is enclosed within before proceeding with the installation.

A (x1)

-

G (x1)

———

C (x2)

K (x1)
4mm

D
—

D (x2)

L ==

L (x1)
10-13mm

o

M-A (x4)
M6x14

m

M-B (x4)
M8x16

Ommmms S

M-C (x4)
M6x30

M-E (x4) M-F (x4)
D8 D15xD8X5

M-D (x4)
M8x35

>

M-G (x4)
D15xD8x15

W-A (x6)
ST8.0x90

W-B (x6)
212x60

W-C (x6)
D8

What you need

== ]

==
I
T =

i (B
=
—_—

':’ — _{_.:_{::
= e
——

Screws ) while attaching o
the Crosshars @ @ —
_,-F-F"’_F-F,f-:--’”"'ffd::f:ff:i:_
o -—_,-'—"’—'-F-—-:.———_:‘.F——::_‘af
I
:"'F——-F-F——f_,_-'_’,__d'/‘::’::—f-f

Note: Do not fufly tighten the

Tighten the 4 screws.

@6.0mm h
(@1/4™)

L— =| 90mm (3.5") )

@12mm )
(@1/2

~| 95mm (3.7") |




TEXONIC

IMPORTANT:
A FR Le non-respect de toutes les instructions peut entrainer des blessures graves,
des dommages a I'équipement ou I'annulation de la garantie de l'usine.
INSTRUCTIONS DE SECURITE ET AVERTISSEMENTS:
+ S'assurer que la surface de montage est suffisamment solide pour supporter le produit et
I'équipement montés. ) .
* NE PAS DEPASSER LA CAPACITE NOMINALE MAXIMALE MENTIONNEE.
» Toujours utiliser un assistant ou un dispositif de levage mécanique pour soulever et

positionner en toute sécurité les produits lourds.

» Sarrer les vis farmement, mais sans trop serrer. Un serrage excessif peut endommager le
produit et réduire considérablement sa capacité de maintien.

* Lors de |'LItI|ISaFIDn du produit, garder une zone dégagée et une distance suffisante par

rapport aux pigces mobiles. / 60

» Utiliser ce produit uniquement de la maniére prévue. Ne pas se tenir, s'accrocher ou o

grimper sur le produit.
+00

» Ce produit est destiné a un usage intérieur uniquement.

» Toute tentative de reconstruction du cadre nest pas autorisée,

+ Ce produit peut contenir de petites piéces susceptibles de présenter un risque
d'étouffement en cas d'ingestion. Tenez les enfants éloignés du produit, 8 moins que
celui-ci ne soit destiné a leur usage et que toutes les instructions et manuels soient

entigrement examinés et compris par eux. ¢
= Vérifier a intervalles réguliers (au moins tous les trois mois) que le produit est sécurisé et a @
peut étre utilisé en toute sécurité. o >
Si vous avez des questions ou besoin d’aide, n’hésitez pas a contacter le magasin ou
vous avez effectué votre achat pour obtenir de aide.

Merai "

Pour avoir choisi nos produits
pour vos besoins en divertissement audiovisuel. Nous

S

C=E—X ) = P e © © oo —9)

— e = = P ® © © oD oD

["avons soigneusement cong¢u en tenant compte des >/1
intéréts de nos clients, dans le but d'offrir 5 @
uniguement le meilleur. Nous espérons qu'il M
correspondra a vos attentes. 16 ~,
~~6 b -15° / +5°
S
. . N . . ~
Vos retours sont inestimables pour nous. N’hésitez ‘~~~~
pas a partager votre expérience avec nos produits et *~~~ »
~
services en laissant un avis sur notre site web. “*~~~2-8"
SS

S lhendne

SUPPORT A MOUVEMENT COMPLET

HEY ! VISITEZ
NOTRE SITE WEB

] HAUTE CAPACITE French Version

N’'hésitez pas a nous contacter si vous avez des
questions ou des préoccupations. Nous sommes

heureux de vous aider ! S S (7%
, e, QNCLlNAlSON VESA = gPROF'L d PIVOT -
* Plus de 30 ans d'activité . o 12 “
-15° / +5° 200x100 a 600x400mm 2,8"a16,6" -3°/+3° 165lbs (75kgs) +60° / -60°

Compatible VESA !

200x100 200x200 200x300 300x200 !
200x400 400x200 300x300 300x400
400x300 600x200 500x300 400x400

600x300 500x400 600x400

x T %

N

Trop longtemps Trop court

Remarque: Desserrez les vis et la poignée
comme indiqué, ajustez I'écran a l'angle
e ~N souhaité, puis serrez les vis et la poignée.

/-

-

(L)

S0
)




Ce qui est inclus

Assurez-vous que tout le matériel est inclus avant de procéder a l'installation.

A (x1)

J (x4)
M5x10

G (x1) H (x6) 1 (x4)

M6x10

2—=

L (x1)
10-13mm

fom G

M-A (x4) M-B (x4)
M6x14 M8x16
M-C (x4) M-D (x4)
M6x30 M8x35

© © ©

M-E (x4) M-F (x4) M-G (x4)
D8 D15xD8X5 D15xD8x15

W-A (x6)
ST8.0x90

W-B (x6)
212x60

W-C (x6)
D8

Ce dont vous avez besoin

== ]

emarque: Ne serrez pas complétement
es vis lors de la fixation des barres

transversales e et ° -
=

=

=
g e =
) e,
— 'H::f:” %
= ————
~

Serrez les 4 vis.

@6.0mm h
(@1/4™)

L— =+| 90mm (3.5") )

@12mm )
"‘ (@1/2
= =+| 95mm (3.7")

J




